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Ref No DESCRIPTION Ref No DESCRIPTION
2 HOSENOZZLE 61 [PUMPER CAP GASKET
3 HOSE NOZZLE CAP 62a [HOSENOZZLE"O" RING
4 HOUSING STEM "O" RINGS 62b  [PUMPER NOZZLE "O" RING
5 HOSE CAP CHAIN & "S" HOOK 63 [OPERATING NUT RETAINING CLAND
6 HOUSING JOINT GASKET 64 [HYDRALUBE OPERATING NUT
7 'OL HOLE SCREW 65 [RETAINING CLAND "O" RINGS
9 (OPERATING NUT "O" RING 67 [MAIN VALVE LOCKWASHER
12 |OPERATING NUT BEARING 69 [HOSENOZZLE SET SCREW (1/4" x 3/4")
13 |CAPSCREW (1/2" X 1 1/4") 77 [BODY CAPALLAN SCREWS/HEX BOLTS
17 |HOSE CAP GASKET 78 [BODY CAP
19 |PUMPER NOZZLE CAP 79 [BODY CAPGASKET
20 [PUMPERNOZZLE 80 [BODY
21 [PUMPER CAP CHAIN & "S" HOOK (optional) 82  |PIPE FLANGE TOP
22 [PUMPERNOZZLEPN 83 [SAFETY COUPLING CLEVIS BOLT & PN
24 [INTERSECTION BOLTS & NUTS 5/8"x3 1/2" 114 |WEATHER GUARD C/W ELECTRONICS
24a  [INTERSECTION BOLTS & NUTS 5/8"x3" 115 |SPOOL PIECE
25 [SAFETY FLANGE (SEGMENTS) 116 |SPOOL PIECE O RING
26 [INTERSECTION GASKET 117 | TORX SAFETY SCREW
27 |SAFETY COUPLING 118 |COMPRESSION FITTING
28  [SAFETY COUPLING BOLT & NUT (3/8" X 3") 119 |RIGID WRE TUBE 26
30 [INTERMEDIATE SECTION 120 |WIRE HARNESS
34a_ [SEAT "O" RING (TOP) 121 |M67B I-HYDRANT UPPER STEM
34 [SEAT "O" RING (BOTTOM) 122 |M67B I-HYDRANT LOWER STEM 24a
38 [MAINVALVE"O" RNG 123 |DRIPVALVE FOR FHYDRANT
39 [DRIPVALVEFACING 124 |M67B MAIN VALVE DISC - FHYDRANT
40 [HOLDING CLAMP 125 |M67B LOWER VALVE PLATE - FHYDRANT
42 [MAIN VALVE SEAT 126 |PRESSURE SENSOR 44
44" |ELBOW (STATE INLET REQUIRED) 127 | TEMPERATURE SENSOR
48 [HOLDING CLAMP SCREW 128 |LOWER VALVE PLATE LOCKNUT O RING
55 [PIPE FLANGE (BOTTOM) 129 |LOWER VALVE PLATE LOCKNUT
56 [RETAINING RING (SQUARE) 130 |M67B L.V. PLATE O RING- FHYDRANT
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